
Inpatient Buprenorphine Initiation in the Context of Acute Pain

Give full agonist opioids as 
needed for pain. Will likely 

need 2-3x usual dose. 
Consider PCA.

Admitted patient with OUD 
and acute pain, wants to start 

buprenorphine

Rx buprenorphine 8 mg SL TID for
7-14 days or until scheduled appointment

Day 1 AND

Continue full agonists at high 
doses as needed

Increase buprenorphine 
to 1 mg every 3 hours

Start buprenorphine 0.5 ml SL 
every 3 hours

Day 2 AND

Continue full agonists at 
high doses as needed

Increase buprenorphine to 
8 mg every 12 hoursDay 3 AND

Begin to wean full agonists 
as tolerated by adjusting dose 

or frequency

Increase buprenorphine to 
8 mg every 8 hoursDay 4 AND

Discharge patient with naloxone, linkage to care, 
and harm reduction education

Buprenorphine with Acute Pain 
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Program partners

https://scalanw.org/sites/default/files/custom-pdfs/ScalaNW_Patient-Controlled-Analgesia.pdf

